
 
 

PROJECT 
 

PROPOSED NON STAR / BUDGET HOTEL LOCATED  
AT KHASRA NO 1128M, VILLAGE NOORNAGAR 

GHAZIABAD (U.P) 
  
 

 
 
 

SUBJECT 
 

MEP SERVICES 

 
  
 
 
 
 

 
PROJECT REPORT 

 
 
 
 
 
 
 
 
 
 
 
 
 

MEP CONSULTANTS:     ARCHITECTS: 
WeDESIGN ASSOCIATES.  SINGLA ARCHITECTS & ASSOCIATES 
C-68, LOWER GROUND FLOOR, SEC-63,     EROS MARKET PLACE, PLOT NO-02 
NOIDA, U.P.                                                                                           SHOP-87, FIRST FLOOR, INDIRAPURAM   
E-MAIL: wedesignconsultancy@gmail.com    E-MAIL: gsingla32@gmail.com  
 

  

mailto:wedesignconsultancy@gmail.com


 INTRODUCTION 
  

The proposed project is a commercial and hotel building, located at Khasra N0 1128M, 

Village Noornagar, Ghaziabad, U.P. The building consists of Commercial shops, 

Dining/Restaurants, Hotel rooms and parking with all modern amenities to be 

developed on land of approx. 4986.04 Square Meters. 

This report intends to basically highlight the technical proposals/points/ parameters, 

which are proposed to be adopted in the planning and designing of internal & external 

sanitary engineering for the upcoming master plan. 

 
WATER REQUIREMENT 

 

During construction phase water will be supplied by private water tankers, whereas 

during operation phase water supply will be provided through the Municipal water 

supply/tube wells. Total water requirement is approx. 236 KLD, out of which Domestic 

water requirement is 159 KLD. Flushing water requirement is approx. 75.5 KLD. Daily 

water requirement calculation is given below in Table 1,2&3: 

 

  



Table 1: Calculations for Daily Fresh Water Demand 

 

 

DOMESTIC WATER REQUIREMENT 

S. No. Description Occupancy Units/Area 
Total 

Population  

Total water Req. 

L/Head LPD 

              

COMMERCIAL COMPLEX 

1 Guest Room 160 units 2 person/unit 320 260 83200 

  Staff 10% of hotel population 32 25 800 

2 Commercial Area           

  
1st Basement + 

Ground floor 
1675  sqm 3 sqm/person 559     

  First floor 727 sqm 6 sqm/person 122     

  Visitors 
90% of total 

population of 
commercial area 

- 613 5 3065 

  Staff 
10% of total 

population of 
commercial area 

- 69 25 1725 

3 Multipurpose hall           

  Basement 611 sqm 
1.8 

sqm/person 
340 25 8500 

  Ground floor 931 sqm 
1.8 

sqm/person 
518 25 12950 

  First floor 1031 sqm 
1.8 

sqm/person 
573 25 14325 

  Second floor 1758 sqm 
1.8 

sqm/person 
977 25 24425 

4 KITCHEN       L.S. 10000 

Total Water Requirement   158990 

SAY   160KL 

 

 

 

  



Table 2: Calculations for Daily Flushing Water Demand 

 

 

FLUSHING WATER REQUIREMENT 

S. No. Description Occupancy Units/Area 
Total 

Population  

Total water Req. 

L/Head LPD 

              

COMMERCIAL COMPLEX 

1 Guest Room 160 units 2 person/unit 320 60 19200 

  Staff 10% of hotel population 32 20 640 

2 Commercial Area           

  
1st Basement + 

Ground floor 
1675  sqm 3 sqm/person 559     

  First floor 727 sqm 6 sqm/person 122     

  Visitors 
90% of total 

population of 
commercial area 

- 613 10 6130 

  Staff 
10% of total 

population of 
commercial area 

- 69 20 1380 

3 Multipurpose hall           

  Basement 611 sqm 
1.8 

sqm/person 
340 20 6800 

  Ground floor 931 sqm 
1.8 

sqm/person 
518 20 10360 

  First floor 1031 sqm 
1.8 

sqm/person 
573 20 11460 

  Second floor 1758 sqm 
1.8 

sqm/person 
977 20 19540 

Total Water Requirement   75510 

SAY   80KL 

 

 

 

  



Table-3 : Water Calculations 

 

Total Water Requirement  

 Domestic Water Requirement  159 KLD 

 Horticulture and Irrigation @ 6 L/Sqm 1.5 KLD 

 Flushing Water Requirement  75.5 KLD 

TOTAL 236 KLD 

 
 

Table-4 : STP CAPACITY 

 

Waste Water Generated 

 80% of Domestic Water 

 100% of Flushing Water 

Total 

 
127.2 KLD 

 
75.5 KLD 

 
202.7 KLD 

STP Proposed 205 KLD 

 

 

 

 

 

  

 

 

 

 

 

 

 



 

 

 

 

Figure 1: Water Balance Diagram for non-rainy season 

 

 

 

 



 

 

 

 

Figure 2: Water Balance Diagram for rainy season 

 

 

 

 

 

 

 



Wastewater Generation & Treatment  

It is expected that 202.7 KLD of wastewater shall be generated from project site during 

operation phase. Wastewater will be treated in the STP provided within the complex 

generating 162.16 KLD of recoverable water from STP which will be recycled within 

the project but 85.16 KLD during non- rainy season and 86.66 KLD during rainy season 

will become surplus and will be discharged to sewer line. 

 

SEWAGE TREATMENT TECHNOLOGY 

 

Sewage generated from the project will be treated in centralized sewage treatment 

plant of 205 KL/DAY capacity. Treatment will be done to achieve treated effluent to 

permissible limit to reuse for various non-domestic applications. 

 
SEWAGE TREATMENT SYSTEM 

 
The membrane bioreactor (MBR) has emerged as an efficient compact technology for 

municipal and industrial wastewater treatment. The major drawback impeding wider 

application of MBRs is membrane fouling, which significantly reduces membrane 

performance and lifespan, resulting in a significant increase in maintenance and 

operating costs. Finding sustainable membrane fouling mitigation strategies in MBRs 

has been one of the main concerns over the last two decades. This paper provides an 

overview of membrane fouling and studies conducted to identify mitigating strategies 

for fouling in MBRs. Classes of foulants, including biofoulants, organic foulants and 

inorganic foulants, as well as factors influencing membrane fouling are outlined. Recent 

research attempts on fouling control, including addition of coagulants and adsorbents, 

combination of aerobic granulation with MBRs, introduction of granular materials with 

air scouring in the MBR tank, and quorum quenching are presented. The addition of 

coagulants and adsorbents shows a significant membrane fouling reduction, but further 

research is needed to establish optimum dosages of the various coagulants/adsorbents. 

Similarly, the integration of aerobic granulation with MBRs, which targets biofoulants 

and organic foulants, shows outstanding filtration performance and a significant 

reduction in fouling rate, as well as excellent nutrients removal. However, further 

research is needed on the enhancement of long-term granule integrity. Quorum 

quenching also offers a strong potential for fouling control, but pilot-scale testing is 

required to explore the feasibility of full-scale application. 



Keywords: aerobic granulation, extracellular polymeric substances (EPS), membrane 

bioreactor (MBR), membrane fouling, quorum quenching, soluble microbial products 

(SMPs), wastewater treatment. 

 
 

 GENERAL INFORMATION 

 
Treated Sewage Quality 

The treatment plant shall be guaranteed to produce Sewage with following 

characteristics as per the requirement of the Pollution Control Board.   

 
1. Wastewater Details 

(a) Daily load   :  205 KLD 

(b) Duration of flow to STP :  24 hours 

(c) Temperature   :  Maximum 32oC 

(d) pH    :  7 to 9.5 

(e) Colour    :  Mild 

(f) T.S.S. (mg/l)   :  100-400 mg/l 

(g) BOD (mg/l)    :  200-300 mg/l 

(h) COD (mg/l)   :  500-700 mg/l 

2.  Final discharge characteristics  

(a) pH    :  6.5 to 7.5 

(b) Oil & Grease   :  <10 mg/l 

(c) B.O.D.               :  <20 mg/l 

(d) C.O.D.               :  <100 mg/l 

(e) Total Suspended Solids :  <10 mg/l 

Treated sewage quality shall be checked for composite samples with at least 95% 

compliance in a month. 

 
TREATMENT CONCEPT 

 
Domestic sewage effluent from the units will flow through Bar Screen, Oil Skimmer 

and collected in equalization tank.  



The homogenized and mixed wastewater in the equalization tank shall be pumped 

through fine screening before entering the MBR.   

An internally-fed screen with punched-hole openings less than or equal to 2-3 mm in 

diameter with no possibility of bypass or carryover is absolutely required to maintain 

both membrane warranty, and optimal MBR operation.  

Effluent from the Equalization tank and Return Activated Sludge (RAS) being pumped 

from the membrane tank must be mixed and fed into the bioreactor tank.   

Biological trains shall be equally divided into single/multiple trains on hydraulic 

loading and shall be operated in parallel. Each train shall comprise of an aerobic tank.  

For Nitrogen removal, bioreactor shall additionally consist of Anoxic zone of suitable 

size  

Influent wastewater and re-circulated sludge shall be divided between all the 

biological trains as it enters each aerobic tank.  

Biological process blowers and fine bubble diffusers in the aerobic tanks shall provide 

the oxygen required for the biological process as well as the mixing energy required 

to keep the mixed liquor in suspension. Dissolved oxygen shall be monitored in each 

aerobic tank to achieve a desired set point of 2 mg/L.  

The mixed liquor shall overflow by gravity from the biological tanks to the membrane 

tanks where the solid/liquid separation takes place by means of the vacuum created 

by the process pumps. The permeate shall be stored in the permeate storage tank.   

The mixed liquor from the end of the bioreactor aerobic zone shall proceed by gravity 

to the membrane filtration basins.  At the outlet of each aerobic tank and inlet of each 

filtration basin there shall be an isolation valve.  Flow shall proceed by gravity through 

the valve.  The sluice gate valve/isolation valve can be used to either isolate of the 

membrane tank (i.e. during cleans).  Plant demand shall be controlled by the feed flow 

into the system and can be trimmed by the level in the bioreactor/membrane tank.  

One permeate pump per membrane train shall be employed to draw water through 

the membranes. Treated water shall flow from the permeate pump to the final 

disposal point. 

Under normal operation and average day flow conditions, permeation is stopped for 

a specific period of time at regular intervals. This membrane relaxation period, 

combined with air scouring, effectively removes solids that have accumulated on the 

membrane surface or within the fibers and reduces electrical costs. 

Same permeate pump with valving arrangement shall be provided for back pulsing 

the membranes.  

From membrane tanks, Permeate pump shall draw treated effluent through the pores 

of the membrane fibers and into the back pulse tank. Once full, the treated effluent is 

automatically diverted away from the back pulse tank to a final disposal point. Clean 



water (permeate) is suctioned through hollow fiber membranes by centrifugal 

permeate pumps.    

The membranes shall be air scoured with required capacity of membrane aeration 

blowers fitted with Mechanical Variable speed drive or with pulley arrangement.  

Waste activated sludge (WAS), shall be removed to the sludge handling facilities via a 

side stream on the discharge from the membrane tank by pumping in a controlled 

manner. 

7.4.2 Major Process Components for MBR system 

 

The plant shall comprise of the following major components (not limited to) : 

 Coarse and fine Bar screens, Oil Removal system 

 Equalization tank , Mixing system  

During recovery clean, no permeate water shall be generated from the membrane 

train so bidder has to is assuming an equalization tank of suitable capacity to take 

care of the variable flow rates.  

 Bioreactor feed pump   

 Mechanical Fine Screen 2-3 mm ( Punched Hole configuration) 

Screen raw wastewater with 3 mm punch hole internally fed rotary drum screen or 

center flow travelling band screen or fine brush screen. 

Design notes:  

1 All screen openings are punch hole (dimensions in two directions).  Bar or 

wedge wire fine screens are not acceptable. 

2 Alternative screens and/or pre-treatment methods must be approved by 

Consultant. 

 Bioreactor tank  

 Anoxic Mixer in anoxic zone ( Only if Nitrogen removal required) 